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Graphs
G14151715
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Ext.5m
Operator Gandini 14151715
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 32.71 dBpV/m
Ref 80 dBpvV/m *Att 0 dB SWT 15 ms 915.053846154 MHz
100 OBW 0 1 1z
" m [T1 |
oo 1 iBuv/m | IEN
1 PK e "
MAXH . B T T.
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-10
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G14151718
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmed - Ant. Ext.5m
Operator Gandini 14151718
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.94 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 9 .003365385 MHz
100 )
65 ’_\/“\/v\ .

19, 1BuV/ir
N 940.9923 =92 MHz
1 EK 4 = I'emp [T1 OBW
MAXH & i o G Va I )
041.00633

v \A
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3pB

Lo Ac
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0

Center 921 MHz 5 kHz/ Span 50 kHz
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G14151724
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Ext.5m
Operator Gandini 14151724
Test Spec
Vert

*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 32.81 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 927.753365385 MHz
100 I 1 |
v m [T1
,/!\ 17 iBuv/m | IEEN

[-90 1.74 dBuVvV/m
947.742221564 MHz
1 EK 'emp [T1 OBW
MAXH S s s ' i) PRt
947.756410256 MHz
TDS

// -

50 \/\'\"’ N\~
3DB

Lo Ac

20

20

F10

0

Center 927.75 MHz 5 kHz/ Span 50 kHz
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G14151734
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Int.
Operator Gandini 14151734
Test Spec
Vert

*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.88 dBpvV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 927.753525641 MHz
100 1 OBW

/\/"\/!\ i

oo ks v/
L P \ o I'emp ! bl
MAXH sopeer s ol | “ & il Boer
0d7.75657 } MHz
e

— ]

R ~T
3pB
Lo Ac
20
20
F10
0
Center 927.75 MHz 5 kHz/ Span 50 kHz
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G14151736
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmed - Ant. Int.
Operator Gandini 14151736
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.59 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms MHZ
100 I Hz

/\/‘¥/!\ =

oo
940.9923
1 PK I'emp ‘ W
MAXH ggnis o s TA T2 < RTINS
C .00641(0256 MHz
TDS

./ o

B N PAMA
3DB

Lo Ac

20

20

F10

0

Center 921 MHz 5 kHz/ Span 50 kHz
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G14151742

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Int.
Operator Gandini 14151742
Test Spec
Vert
*RBW 2 kHz Mar [T1
VBW 5 kHz ) 0 dBpv/m
Ref 80 dBuvV/m *Att 0 dB SWT 15 ms 32 MHz
100 . BW 0 kH
/\./\./Y\ i ‘

=90
1 PK
MAXH 5 s on P g

PA
PS

3DB
Ac

10

0

Center 915.05 MHz 5 kHz/

Span 50 kHz

Result: The requirements are met
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11.5 Peak Output Power

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part

15.209 and Part 15.249
e [CRSS 210 Annex 2 (A2.9)
e Internal procedure PMOO1

e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Port: Enclosure

Test configuration and test method

Test site:
Semi-anechoic chamber

Auxiliary equipment:

See clause 4 of this test report
Test equipment used

CMC S108, CMC S136, CMC S164

Measurement uncertainty: See clause 7 of this
test report

Antenna polarization: Horizontal (H) — Vertical (V)

EUT - Antenna distance: 3 m

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45
Acceptance limits
Frequency range RF Power Output
(MHz) dB(uV/m)
902 - 928 94
Frequency range RF Power Output
(MHz) dB(uV/m)
2400 — 2483,5 94

Test report R14151701

Rev. 1.0

Order M141517
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Frequency £ 1 GHz

Broadband e 3 ElS
Antenna 3

HIE
|
Rotary motorized

table

EMC Receiver

Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane

R?ril:qlzency Polarization Graphs Measured QP Peak Output Remarks
(MHz) level Power
(dBuV/m) (mW)
915,053205 Horizontal G14151729 87,62 017 -
915,053205 Vertical G14151725 92,59 0,54 -
920,996794 Horizontal G14151719 87,02 0.15 -
920,998397 Vertical G14151717 93.96 0.75 -
927,750000 Horizontal G14151720 88,10 0.19 -
927,746795 Vertical G14151721 92,82 0,67 -
Remarks: External antenna
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Frequency Polarization Graphs Measured QP Peak Output Remarks
(MHz) level Power
(dBuV/m) (mW)
915,053205 Horizontal G14151739 93,96 0,75 -
915,048397 Vertical G14151738 85,89 0,12 -
921,003205 Horizontal G14151737 85,29 0,10 -
920,995192 Vertical G14151735 93,64 0,69 -
927,750000 Horizontal G14151730 91,13 0,39 -
927,748397 Vertical G14151731 93,92 0,74 --
Remarks: Internal antenna
Remarks
P=(Exd)?/ (30x G)

Where:

E = the measured maximum fundamental field strength in V/m
G = the numeric gain of the tfransmitting antenna: 1 (0 dBi)

d = the distance in meters from which the field strength was measured (3 m)
P = the power in watts

Test report R14151701
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Graphs
G14151717
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmed - Ant. Ext.5m
Operator Gandini 14151717
Test Spec
Vert
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 33.96 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 2.5 ms 320.998397436 MH:
100
- ] (5]
1 PK
MAXH 6
i \\
Lo \\M
bussgyagualer] Mo, " P
30
10
Center 921 MHz 100 kHz/ Span 1 MHz
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G14151719
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmed - Ant. Ext.5m
Operator Gandini 14151719
Test Spec
Horiz

*RBW 100 kHz Marker 1 (T1 |
VBW 300 kHz 37.02 dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 320.996794872 MHz

100

I-20

1 PK
MAXH 2 S ay

50 /

F1c

Center 921 MHz 100 kHz/ Span 1 MHz

3DB
AC

Test report R14151701 Rev. 1.0 Order M141517

page 41 of 65



CMC
Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

G14151720

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Ext.5m
Operator Gandini 14151720
Test Spec
Horiz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 38.10 dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 0000000 MHz
100
Loo E3
1 PK
MAXH s
/ \
7 )
/ 3DB
40 M M Ac
I-30
F1c
Center 927.75 MHz 100 kHz/ Span 1 MHz
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G14151721
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Ext.5m
Operator Gandini 14151721
Test Spec
Vert
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz )2.82 dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 327.746794872 MHz
100
L P (]
1 PK
MAXH

I-50
V/// 3pB
0 N Ac

F1c

Center 927.75 MHz 100 kHz/ Span 1 MHz
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Meas Type

Equipment under Test
Manufacturer

OP Condition
Operator

Test Spec

Vert

Ref 80 dBpV/m

G14151725

Emission

Tx - Fmin - Ant. Ext.5m
Gandini 14151725

*RBW 100 kHz
VBW 300 kHz
*Att O dB SWT 2.5 ms

) dBpV/m

315.051602564 MHz

100

I-20

1 PK

=50
, " A;/“‘“/J
vy

F1c

Center 915.05 MHz

100 kHz/

Span 1 MHz

3DB
AC
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G14151729

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Ext.5m
Operator Gandini 14151729
Test Spec
Horiz
* RBW 100 kHz % s B |
VBW 300 kHz pv/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 154 MH
100
1 PK
// \\
=50
/ \
- L.
AN A
F1c
Center 915.05 MHz 100 kHz/ Span 1 MHz

3DB
AC
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G14151730

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Int.
Operator Gandini 14151730
Test Spec
Horiz
*RBW 100 kHz Marker 1 (T1 |

VBW 300 kHz 31.13 dBpuV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 327.750000000 MHz

100

I-20

1 PK

[-50

F1c

Center 927.75 MHz 100 kHz/ Span 1 MHz

3DB
AC
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G14151731
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Int.
Operator Gandini 14151731
Test Spec
Vert

*RBW 100 kHz Marker 1 (T1 |
VBW 300 kHz 33.92 dBuV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 327.748397436 MHz

100

o] i3

1 PK

I-50
VMK/ \“\w 3pB
0 T Mk,

AC

F1c

Center 927.75 MHz 100 kHz/ Span 1 MHz
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G14151735

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmed - Ant. Int.
Operator Gandini 14151735
Test Spec
Vert
* RBW 100 kHz

VBW 300 kHz
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms

4 dBpV/m

>192308 MHz

100

1 PK

F1c

Center 921 MHz 100 kHz/

Span 1 MHz

3DB
AC

Test report R14151701 Rev. 1.0

Order M141517

page 48 of 65



CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14151737

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmed - Ant. Int.
Operator Gandini 14151737
Test Spec
Horiz
* RBW 100 kHz

VBW 300 kHz
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms

) dBpV/m

)5128 MHz

100

I-20

1 PK
MAXH 2 g g

/ \

F1c

Center 921 MHz 100 kHz/

Span 1 MHz

3DB
AC
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G14151738

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Int.
Operator Gandini 14151738
Test Spec
Horiz
* RBW 100 kHz k 1 Y ]
VBW 300 kHz ) dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 315.048397436 MHz
100
1 PK
s ) /
// \\
=50 /7
./ -
T bbby d
=30
F1c

Center 915.05 MHz

100 kHz/

Span 1 MHz

3DB
AC
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G14151739

Meas Type Emission
Equipment under Test
Manufacturer

OP Condition
Operator

Test Spec

Vert

Tx - Fmin - Ant. Int.
Gandini 14151739

* RBW 100 kHz
VBW 300 kHz

Ref 80 dBpV/m *Att 0 dB SWT 2.5 ms

100

'\

=920

1 PK
MAXH

60

TDS

PA
PS

3DB
AC

1o

Center 915.05 MHz 100 kHz/

Span 1 MHz

Result: The requirements are met
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11.6 Band edge

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.249 (d) Laboratory
e |C RSS-GEN Issue 4
e Infternal procedure PMOO1 Auxiliary equipment:
e See clause 4 of this test report See clause 4 of this test report
EUT exercising Test equipment used
See clause 4 of this test report CMC S108, CMC S136, CMC S164

Measurement uncertainty: See clause 7 of this
test report

Test specification
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 50 dB below the level of the fundamental or to the general radiated

emission limits in § 15.209, whichever is the lesser attenuation

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45

Acceptance limits: operation within the band 902 - 928 MHz
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Frequency £ 1 GHz

EMC Receiver
Broadband ? T

Antenna ;

. Rotary motorized

table

T Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane

Result
Frequency Graph(s) Results

(MHz)
G14151726

915,05 FL: 914,806410 MHz Complies
G14151728
G14151722

927,75 Fu: 927,982371 MHz Complies
G14151723

Remarks: External antenna
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Frequency Graph(s) Results

(MHz)
G14151740

915,05 FL: 914,808141 MHz Complies
G14151741
G14151732

927,75 Fu: 927,990384 MHz Complies
G14151733

Remarks: Infernal antenna

Test report R14151701 Rev. 1.0

Order M141517

page 54 of 65




CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Graphs
G14151722

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Ext.5m
Operator Gandini 14151722
Test Spec
Vert
*RBW 100 kHz Marker 1 (T1 |

VBW 300 kHz )2.82 dBpV/m
Ref 80 dBpV/m TRt 0 dB SWT 2.5 ms 327.746794872 MHz

100 Markdr 2 [T 1
Fcc152d9 45.04 dBuv/m

/J 947.982371795 Mz |IEM

I-20

1 PK
MAXH o Pl

s
. 74 i
s ""M/ b, iiz

Center 927.75 MHz 100 kHz/ Span 1 MHz
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G14151723
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Ext.5m
Operator Gandini 14151723
Test Spec
Vert
*RBW 100 kHz Marker 1
VBW 300 kHz
Ref 80 dBpV/m ®ALCt 0 dB SWT 25 ms
100 Markqr g |
FCC152(9 1 40. dBpV/m
— 3.142¢ julird | » |
1 PK
MAXH o
|- TDS
PA
PS
60
=50
3DB
- Ac
L a0
Lso
F1c
Start 900 MHz 10 MHz/ Stop 1 GHz
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G14151726

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Ext.5m
Operator Gandini 14151726
Test Spec
Vert
* RBW 100 kHz k 1 Y ]
VBW 300 kHz ) dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 315.051602564 MHz
100 arkegr 2 [1 1

1 PK

4580918209 /m
0114.814423077 MHz

EPd S
- L Mot
o N e

F1c

Center 915.05 MHz 100 kHz/

Span 1 MHz

3DB
AC
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G14151727
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Ext.5m
Operator Gandini 14151727
Test Spec
Vert
* RBW 100 kHz k 1 Y ]
VBW 300 kHz
Ref 80 dBpV/m ®ALCt 0 dB SWT 25 ms b1
100 kqr [T 1
Fcc152do 1 39. dBpV/m

oo 9114.654164667 MHz JIEEM
1 PK
MAXH POG

60 g

3DB

40 ac

Lag 1

F1c

Start 900 MHz 10 MHz/ Stop 1 GHz
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G14151732
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmax - Ant. Int.
Operator Gandini 14151732
Test Spec
Vert
*RBW 100 kHz Marker 1 (T1 |
VBW 300 kHz 33.92 dBuV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 327.748397436 MHz
100 Markdr 2 [T |

FCcc152d9 /J e AL
» ai7.987179487 Miz |IES

1 PK

/ \
TDS

- /- N2
MM W“&\ A g

AC

F1c

Center 927.75 MHz 100 kHz/ Span 1 MHz
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Meas Type

Emission

Equipment under Test

Manufacturer
OP Condition
Operator
Test Spec
Vert

Ref 80 dBpV/m

Tx - Fmax - Ant. Int.

Gandini 14151733

TALL

G14151733

*RBW 100 kHz Marker 1 (T1 |

VBW 300 kHz 33.87 dBuV/m
SWT 25 ms 327 .748397436 MHz

100

FCC152(

I-20

9

1 PK

L

[-50

F1c

Start 900 MHz

10 MHz/ Stop 1 GHz

DS

PA
PS

3DB
AC
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Meas Type

Equipment under Test
Manufacturer

OP Condition
Operator

Test Spec

Vert

Ref 80 dBpV/m

Emission

Tx - Fmin - Ant. Int.
Gandini 14151740

*Att O dB

G14151740

*RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms

dBpvV/m

314 . 800000000 MHz

100

\

arkdr 1 [T1]]
93ECQ¢1 209 /m
320%128 MH=z

I-20

1 PK

[-50

F1c

Center 915.05 MHz

100

kHz/

Span 1 MHz

3DB
AC
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G14151741
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Fmin - Ant. Int.
Operator Gandini 14151741
Test Spec
Vert
* RBW 100 kHz Marker 1 [T ]
VBW 300 kHz 93.89 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 25 ms 315.040000000 MHz
100 1 Marker [T1
Fcc152d9 41.923 dBpV/m
oo 114 90 muz |IEM
1 PK
MAXH
TDS
=70
PA
PS
60
L
bl 3DB
40 AC
20 W W 4
2o
10
Start 900 MHz 10 MHz/ Stop 1 GHz

Result: The requirements are met

Test report R14151701 Rev. 1.0 Order M141517 page 62 of 65



CMC

Centro Misure Compatibilita S.r.l.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

11.7 Spurious Emission

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part
15.209

e [CRSS 210 Annex 2 (A2.9)

e Internal procedure PMOO1
e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Port: Enclosure

Test configuration and test method

Test site:

Semi-anechoic chamber

Auxiliary equipment:

See clause 4 of this test report

Test equipment used

CMC S108, CMC S136, CMC S164
Measurement uncertainty: See clause 7 of this

test report

Antenna polarization: Horizontal (H) — Vertical (V)

EUT - Antenna distance: 3 m
Detector AV + Peak

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45
Acceptance limits
Frequency AV limits Peak limits
(MHz) [dB(uV/m])] [dB(uV/m)]
> 1000 54 74
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Frequency £ 1 GHz

Broadband
Antenna ;

Rotary motorized
table

EMC Receiver

Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
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Flane
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36016 Thiene (VI)

Result — AV detector

Harmonic Limits Level (dBuV/m) Results
(dBuV/m) 915,05 MHz 921,00 MHz 927,75 MHz

Il 54 40,1 39.6 40,3 Complies

1l 54 44,3 44,1 44,2 Complies

Y 54 45,6 45,8 46,9 Complies

Vv 54 48,9 48,8 48,1 Complies

V| 54 More than 15dB More than 15dB More than 15dB COI’T‘ID“GS
below limit below limit below limit

VI 54 More than 15dB More than 15dB More than 15dB COI’T‘ID“GS
below limit below limit below limit

VIl 54 More than 15dB More than 15dB More than 15dB COI’T‘ID“GS
below limit below limit below limit

IX 54 More than 15dB More than 15dB More than 15dB COI’T‘ID“GS
below limit below limit below limit

X 54 More than 15dB More than 15dB More than 15dB COI’T‘ID“GS
below limit below limit below limit

Remarks: External antenna. EUT was tested in 3 orthogonal planes. The

highest values

results in this table show the

Result - Peak detector

Harmonic Limits Level (dBuV/m) Results
(dBuV/m) 915,05 MHz 921,00 MHz 927,75 MHz

Il 74 42,8 42,9 43,1 Complies

1l 74 46,7 46,4 46,5 Complies

Y 74 49,7 49,8 50,5 Complies

\Y 74 52,3 52,1 51,8 Complies

V| 74 More than 15dB More than 15dB More than 15dB Comp"es
below limit below limit below limit

VI 74 More than 15dB More than 15dB More than 15dB Comp"es
below limit below limit below limit

VIl 74 More than 15dB More than 15dB More than 15dB Comp"es
below limit below limit below limit

IX 74 More than 15dB More than 15dB More than 15dB Comp"es
below limit below limit below limit

X 74 More than 15dB More than 15dB More than 15dB Comp"es
below limit below limit below limit

Remarks: External antenna. EUT was fested in 3 orthogonal planes. The results in this table show the

highest values

Result: The requirements are met
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